
GOKUL MAULI SUGAR LTD.

P-226-GMSL-EC-DISTILLERY-22018

FOR

EXPANSION OF SUGAR FACTORY FROM 4500 TCD TO 7500 TCD

(INCREASE BY 3,000 TCD),CO-GEN PLANT FROM 14.85 MW TO 30 MW

(INCREASE BY 15.15 MW) AND ESTABLISHMENT OF

60 KLPD MOLASSES BASED DISTILLERY

BY

Tadwal, Tal: Akkalkot,

District: Solapur, Maharashtra.

PREPARED BY

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,

KOLHAPUR (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

2018 - 2019

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

TM

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)



GM SUGAllS 

. . . ' "~ .. 

GOKUL MAULl SU-GAJtS LIMiTED 
[...]
‘Gokul Maulli Sugar Ltd. (GMSL)’ is located at Gat No.: 70 / 2/ 1, 70 / 1, 80, 79 / 1, 79 / 2, 
69 / 1 / 2 / B, 71 / 3, 71 / 1, 71 / 2, 69 / 2 / B, 69 / 2 / A, 72 / 2, 72 / 2 / B, 72 / 2 / A, 488, 73 / 
1, 76 / 1, 76 / 2, 76 / 3, 76 / 4, 76 / 5, 76 / 6, 493, 151 / 1 / A, 151 / 1 / B, 494,  
Tadwal, Tal.: Akkalkot, Dist.: Solapur. Under expansion the crushing capacity would be 
increased from 4,500 TCD to 7,500 TCD (increase by 3,000 TCD) co-gen plant from 14.85 
MW to 30 MW (increase by 15.15 MW) and establishment of 60 KLPD molasses based 
distillery. 
 
Ministry of Environment, Forest and Climate Change (MoEFCC); New Delhi. GMSL project 
comes under activities 5 (j), 1(d) & 5(g) i.e. Sugar Factory, Thermal (Co-gen) and 
Distilleries respectively. As per the schedule, Sugar Factory & Co-gen plants are categorized 
as 'B' and Distillery as 'A'. But as expansion of Sugar Factory, Co-gen plant and 
establishment of Distillery takes place in an integrated complex, hence projects of all units 
would be appraised as Category ‘A’. The project would be formulated in such a fashion and 
manner so that the utmost care of Safety Norms and Environment Protection shall be taken. 
The total capital investment details are given in following table - 
 

Table 1 Project Investment Details  
 

No. Industrial Unit Capital Investment (in Rs. Crores) 
Existing Expansion Total 

1. Sugar factory & Co-gen Plant 212.65 141.76 354.41
No. Industrial Unit -- Proposed Total 
1. Distillery -- 96.68 96.68

 Total 212.65 238.44 451.09
 
2) The Place 
 
Proposed expansion of sugar factory, co-gen plant and establishment of distillery shall be 
carried out at existing premises of GMSL. Total land area acquired by the GMSL is 57.21 Ha. 
Out of this total built up area under sugar factory, co-gen plant & distillery is 9.33 Ha. A no 
objection certificate for the proposed expansion projects activities has been obtained from the 
Tadwal Grampanchayat. Refer Appendix – A for detailed area break up and plot layout plan.  
 
3)  The Promoters 
 
GMSL promoters are well experienced in the field of sugar, Co-gen & Distillery and have 
made a thorough study of entire project planning as well as implementation schedule. The 
names and designations of the promoters are as under- 
 



SUMMARY EIA REPORT… 
 

2 
 

Table 2 List of Promoters 
 

Sr. No. Name Designation 
1 CA V. P. Patil Chairman 
2 G. B. Shinde Vice Chairman 
3 D. G. Shinde Managing Director 
4 A. V. Patil Director 

 

4) The Products 
  

The Details of products that are being manufactured under existing sugar factory and co-gen 
plant as well as those to be manufactured under sugar and co-gen expansion and proposed 
distillery are represented in following table.  
  

Table 3 List of Products 
 

Units Product& By-product Quantity 
Existing Expansion   Total 

Sugar 
Factory 

Capacity  (4500 TCD) (3000TCD) (7500 TCD) 
Sugar (11%)* 14850MT/M 9900 MT/M 24750 MT/M 
Molasses (4%)* 5400 MT/M 3600 MT/M 9000 MT/M 
Bagasse (30%)* 40500MT/M 27000 MT/M 67500 MT/M 
Press Mud (4%)* 5400 MT/M 3600 MT/M 9000 MT/M 

Co-Gen Electricity 14.85 MW 15.15 MW 30 MW 
Distillery                                      Proposed  

 Rectified Spirit (RS) - 60 KLPD 60 KLPD 
Extra Neural Alcohol - 60 KLPD 60 KLPD 
Ethanol - 60 KLPD 60 KLPD 
CO2 Gas - 55 MT /D 55 MT /D 

* - Percent of Cane Crushed  

5) Manufacturing Process 
 

Figure 1 Integrated Manufacturing Process Operations 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Sale Press Mud 

Spent wash Molasses 

To Grid 

Power Steam 

Sugar Factory 

Turbines 

To Factory 

Fermentati Distillatio Alcohol 

 

MEE 

Incineration 

Distillery 

Co-Generation Plant 

To Godown / Market 

Weighed Cane 

Juice 

Syrup Boiling 

Centrifuging 

Sugar 

Cane Milling 
/Crushing 

Boiler Bagasse 



SUMMARY EIA REPORT… 
 

3 
 

For more Details of manufacturing process and flow chart for sugar, Co-gen plant & 
Distillery are given in Chapter 2nd and alternative technology in chapter 5th of the EIA Report. 
 
5)  The Purpose 
 
• Sugar factory is the 2nd largest agro-based industry in the Country.  
• Maximum utilization of sugarcane in command area tho’ sugar factory expansion.   
• Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.  
• Sugar industry is instrumental in resource mobilization, employment generation, income 

generation and in creating social infrastructure in command area 
 

Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic 
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is 
not useful for beverages.  
 
6) Environmental Aspects 
 
GMSL has implemented an effective ‘Environmental Management Plan’ and various aspects 
of the same are as follows:- 
 
A) Water use and effluent generation: 

a. Water use 

The details of water usage in existing expansion as well as proposed activities are as follows- 

Table 4 Water consumption  
 

Sr. 
No. 

Description 

Sugar Factory  Co-gen Distillery  
Existing 

(4500TCD ) 
After Expansion 

(7500TCD) 
Existing

(14.5 
MW )

After 
Expansion 
(30MW) 

Proposed 
60 KLPD 

1. Domestic  16 (#4+ Ω12) 36 (#8+ Ω28) --- -- 3 (#1+ Ω2) 
2. Industrial       
a) Process  *1347 *2245 -- -- 476 

(446+  #30) 
b) Cooling  *96 *190 *96 *160 $140 
c) Boiler -- -- *265 *530 $60 
d) DM BW  --- -- *60 *120 --
e) Lab  #1 #2 -- -- $1 
f)  Washing $25 $50  $4 
 Ind. Total 

(a+b+c+d+e+f) 
1469 

(*1443+#1 +$25) 
2487 

(*2435+#2+$50) 
*421 

 
*810 

 
681 

(446+ #30 +$205) 

3. Total (1+2) 1485 
(*1443+#5 + $25 

+Ω12) 
(99 % Recycle) 

2523 
(*2435+#10+Ω28 

+50) (99 % 
Recycle) 

*525 *810 684 
(446+ #31 
+$205+Ω2) 

(95 % Recycle)



SUMMARY EIA REPORT… 
 

4 
 

 

Note  : All the above water consumption figures are in M3/ Day 
* Sugar cane condensate will be recycled in process during crushing season of factory. Hence no 

any fresh water will be required during crushing season. Harvested rainwater will be used 
during startup of factory.  

# Water taken from own bore well for drinking purpose 
 STP treated water used for flushing 
 Treated water from Distillery CPU 
$ Treated water from Sugar CPU 

 
Total water requirement for GMSL integrated project complex (Sugar factory, Co-gen 
Expansion and proposed distillery) shall be to the tune of 4017 M3/Day. Out of total water 
requirement, 3978 M3/Day is for industrial purpose & 39 M3/Day for domestic purpose. 
Moreover, Out of the total water requirement for industrial purpose i.e 3978 M3/Day 3946 
M3/Day (99 %) is utilized from sugar cane condensate, Distillery CPU and sugar factory CPU 
water. Remaining quantity of 32 M3/Day (1%) is fresh water taken from own bore well. Now, 
out of the total water required for domestic purpose to the tune of 39 M3/Day, 30 M3/Day 
(77 %) is the treated water from STP which shall be used for flushing and 9 M3/Day (23 %) is 
the fresh water. Fresh water consumption for industrial purpose in sugar factory is 0.2 Lit/MT 
of sugarcane crushed against the CPCB norm of 100 Lit/MT of cane crushed. As far as 
distillery is concerned, 0.5 KL/KL of fresh water is required for industrial purpose in 
distillery unit as against 10KL/KL of alcohol produced as per the ToR issued. 
 
b. Effluent treatment: 

i) Domestic effluent –  

Domestic effluent from existing activities of GMSL sugar factory and co-gen plant is to the 
tune of 14 M3/ Day same is being treated separately in septic tanks followed by soak pits 
provided in a decentralized manner. After implementation of expansion project, total 
domestic effluent from GMSL campus shall be 34 M3/ Day (Domestic effluent from sugar 
factory & co-gen plant – 32 M3/ Day and to that of distillery 2 M3/ Day). Same shall be 
treated in proposed Sewage Treatment Plant (STP) and the treated effluent shall be reused for 
flushing and also used for gardening.  
 
ii) Industrial effluent –  
 
Industrial effluent would be generated from the various industrial operations & processes in 
GMSL complex. Details of effluents generated from existing and expansion activities in 
sugar factory, co-gen plant and distillery are presented in following table.  
 

Table no. 5 Effluent Generated from Existing And Proposed Expansion Activities 
 

Sr. 
No. 

Description 

Sugar Factory  Co-gen Distillery 
Existing 

(4500TCD ) 
After 

Expansion 
(7500TCD) 

Existing 
(14.85 
MW ) 

After 
Expansion 
(30MW) 

Proposed 
60 KLPD 

1. Domestic  14 32 --- -- 2 
2. Industrial       

a) Process  245 410 -- -- Raw Sp.wash 
480 Conc. Sp. 
Wash 96 



SUMMARY EIA REPORT… 
 

5 
 

Sr. 
No. 

Description 

Sugar Factory  Co-gen Distillery 
Existing 

(4500TCD ) 
After 

Expansion 
(7500TCD) 

Existing 
(14.85 
MW ) 

After 
Expansion 
(30MW) 

Proposed 
60 KLPD 

Spent lees 85 
Condensate -384 

b) Cooling  15 40 22 45 

27 
c) Boiler -- -- 40 80 
d) DM BW  --- -- 60 120 
e) Lab  1 2 -- -- 
f) Washing 23 47 -- -- 
 Ind. Total 

(a+b+c+d+e+f) 
284 499 122 245 

 
Conc. Sp. Wash 
- 96 
Other Effluent – 
496 

 
Subsequent to implementation of expansion, total effluent generated from sugar factory and 
Co-gen activities would be  744 M3/Day (Sugar 499 M3/Day Co-gen 245 M3/Day ) same 
shall be forwarded to the existing ETP in the GMSL premises which shall be duly and 
completely upgraded. As per the CREP norms, effluents from sugar factory would be 
generated @ 66.5 Lit/MT of cane crushed against MoEFCC norm of 100 Lit/MT of cane 
crushed. The treated water from sugar factory ETP will be used for gardening. The ETP flow 
diagram is presented at figure 2 
 
Further, the effluent generated from proposed 60 KLPD distillery would be in the form of 
raw spentwash to the tune of 480 M3/Day (8 KL/KL of alcohol against norm of 8 KL/KL of 
alcohol ) .Here, raw spentwash shall be concentrated in Multi Effect Evaporator (MEE) then 
the Concentrated spentwash to the tune of 96 M3/Day shall be blended with coal & 
incinerated in proposed boiler thereby achieving ‘Zero Liquid Discharge’ (ZLD) for Process 
Effluent  Further, MEE Condensate, along with spent leese and other effluents to the tune of  
496 would be treated in CPU and treated water would be recycled back for various distillery 
operations. CPU flow diagram is presented at figure 3. Provision of Five days (61x 22x1.5M) 
storage tank would be done in distillery for storing concentrated spentwash. A PLC based 
operative system shall be installed in distillery wherein raw spentwash from distillation 
section shall be automatically transferred to MEE in closed circuit. Spentwash tank shall be 
designed as per CPCB norms wherein HDPE layer of 500 micron thickness & RCC lining 
shall be provided to avoid seepages & ground water contamination.  
 
 
 
 
 
 
 
 
 
 
       
 
 



 

 
Figure 2 Flow Char

6

rt for Sugar

SUMM

 factory ET

MARY EIA 

TP 

REPORT…… 



SUMMARY EIA REPORT… 
 

7 
 

Figure 3 Process Flow Diagram of CPU for Distillery 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Sludge 

Secondary Clarifier 
(8 M DIA. & 3 M SWD) 

UASB Reactor   (10 M 
Dia. &  

 5 M Depth) 

Lamella 
Clarifier 

Sludge 

Reaction Tank 
Buffer Tank  
(5X5X3 M) 

Flocculator Flash 
Mixer 

Note:-  
UASB – Up flow anaerobic sludge blanket 
CPU – Condensate Polishing Unit 
SDB – Sludge Drying Bed 

446 CMD recycled in 
process. 

Sludge 

No Parameters Unit Raw Effluent Treated Effluent 
1. pH ---- 5-6 7-8 
2. COD mg/lit 2,800-3,000 100-150 
3. BOD mg/lit 1,500-1,800 30-70 
4. TDS mg/lit 1,500-1,800 50-100 

Equalization Tank Aeration 
Tank 

(12Х10Х3 M) 

CPU Unit 

Condensate+ Spent Lees + 
Other eff. (496 M3/day)  

Lamella Clarifier 

Flare Stack 

Return 
activated 
Sludge 

Intermediate Tank 

.  

 

SDB 



SUMMARY EIA REPORT… 
 

8 
 

B) Air  Emissions: 
 
Under existing activity of sugar and co-gen factory operations, 1 boiler of 100 TPH capacity 
and 3 nos of 600 KVA DG sets are installed on site. Boiler is provided with ESP as Air 
Pollution Control (APC) equipment followed by stack of 85 M. height AGL. Further, under 
expansion activity; a boiler of 100 TPH with stack of 85 M height AGL would be installed. 
ESP shall be provided as APC equipment for the same. Also, 3 nos of 600 KVA DG sets 
would be installed on site. Moreover, under establishment of distillery, a new incinerator 
boiler of 25 TPH would be installed. Following table gives details of existing and proposed 
boilers and D.G. Sets. Further, D.G sets would be operated only during power failure  

 

Table 6 Details of Boiler and Stack in GMSL 
 

Sr. 
No. 

Stack Number (s) Boiler 
Existing Expansion 

1 Attached to- Boiler 1 Boiler 2 Boiler 3 
2 Capacity 100 TPH 100 TPH 25 TPH 
3 Fuel type & Quantity Bagasse  

44 MT/Hr.
Bagasse  

44MT/Hr. 
Coal + Conc. Spentwash  

60 MTD  +96 KLPD 
4 Calorific value (Kcal /Kg) 2,200  2,200  Coal – 4500-5500 

Sp.Wash – 1500-2000 
5 Ash content - % 3 3 Coal – 13 % 

Sp.Wash – 18% 
6 Sulphur content  - % 0.05 0.05 Coal – 0.65 % 

Sp.Wash – 0.5 % 
7 Material of construction R.C.C R.C.C R.C.C 
8 Shape Round Round  Round 
9 Height, AGL 85 M 85 M 55 M 
10 Diameter 4.5 M 4.5 M 2.00 M 
11 Gas quantity, Nm3/Hr 123387.68 123387.68 - 
12 Flue Gas Temp. 1400C 1400C - 
13 Exit velocity, m/sec. 15 m/sec. 15 m/sec. - 
14 Diameter at sampling port 4.2 M 4.2 M - 
15 Pollution Control equipment ESP ESP ESP  

 

Table 7 Details of DG Set GMSL 
 

Sr. 
No. 

Stack Number (s) DG set  
Existing Expansion 

1 Attached to- D.G. Set D.G. Set 
2 Capacity 600 KVA – 3 Nos. 600 KVA – 3 Nos. 
3 Fuel type HSD 
4 Fuel quantity 60 lit/Hr  - Each 
5 Calorific value (Kcal /Kg) 10,200 Kcal/Kg 
6 Ash content % 0.1  
7 Sulphur content % 1.0  
8 Material of construction   MS 
9 Shape Round 
10 Height, ARL 25 M Common Stack 
11 Diameter 0.2 M 



SUMMARY EIA REPORT… 
 

9 
 

C) Noise Pollution Aspect: 

1. Sources of Noise 
 

i. The existing sugar factory and co-gen; noise generating sources are the boiler house, 
turbine rooms, cane crushing section and mill house, etc.  

ii. In the distillery, very high noise generating sources would not exist. D.G. set would be 
one of the sources of noise pollution. Operation of same would be only in case of power 
failure. Expected noise levels in the section would be about 70 dB(A) or so. Adequate 
noise abatement measures like silencer & maintenance of pumps, motors, and 
compressors would be carried out and enclosures would be provided to abate noise 
levels at source. Moreover, enclosures to the machinery would be provided wherever 
possible. 

iii. Fermentation section & distillation section would be the other minor noise generating 
sources. The expected noise levels in these sections would be in the range of 70 to 
80dB(A).  

iv. Adequate green would be developed in phase wise manner in and around the industry. So 
that it would further attenuate the noise levels.  
 

2.Control Measures 
 

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs, 
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to 
reduce the noise levels. 

 
D) Hazardous Wastes 
 

Table No. 8 Hazardous Waste Details 
 
Sr. 
No. 

Hazardous Waste 
Category 

Quantity (MT/M) Storage Disposal 

Existing Proposed 
1 5.1- Used Oil 0.5  0.5 Drums Burnt in Boiler. 

 
E) Solid Wastes 
 

Table No. 9 Solid Waste Generations, Storage and Disposal Details 
 

No.  Unit Type Quantity Disposal 
1. Distillery 

(Proposed)  
Boiler Ash 31 MT/Day 

(Coal Ash – 8 MTD + Spent 
Wash Ash – 23 MTD)

Sold to Brick Manufactures 

Yeast 
Sludge 

10 KLPD Incinerated in proposed 
distillery boiler 